
ANNUAL REPORT 

INTERSTATE ENVIRONMENTAL COMMISSION 
New York – New Jersey - Connecticut 

2009 

In Brief 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



INTERSTATE ENVIRONMENTAL COMMISSION 
New York – New Jersey - Connecticut 

 

 

2009 Annual Report In Brief  



TABLE OF CONTENTS 

       Page # 

Commissioners and Staff    2 
_______________________________________ 
Statement from the Chairman   3-4 
_______________________________________ 
From the Desk of Ross Brady, Esq. 
  Acting Administrator    5-6 
_______________________________________ 
The Interstate Environmental District 
Classification of Waters    7 
_______________________________________ 
The Commission’s Laboratory   8 
[...]
Orders of 1992 and 1996 was noticed for comment 

in September 2004, and a public meeting held in 

October. 

By November, all intervening parties had 

submitted written comments on the Order, along 

with approximately 600 others.  NYS DEC promised 

responses early in 2005. 

A revised CSO Abatement Order was necessitated 

by the City’s failure to meet goals and objectives of 

previous Orders — in particular, water quality 

goals and concerns about facility plans.  Among the 

CSO concerns raised by the Commission were the 

incorporation of long-term controls into the 

permit, which would follow a June 1993 NYS DEC 

decision; complying with US EPA’s CSO Policy to 

attain water quality standards; and ensuring the 

timely implementation of the long- term control 

provisions of the CSO Abatement Order. 

In February 2006, New York City and the NYS DEC 

entered into a Judicial Consent Order (JCO) to 

attain certain nitrogen discharge limits from City 

treatment plants. 

 



LEGAL ACTIVITIES (Cont’d) 

This JCO only applies to the nitrogen issue (not CSOs) 

and binds only the City and NYS DEC, not the 

intervening parties to the administrative proceeding 

concerning the SPDES permits for WPCPs owned and 

operated by the City.   

In April 2006, NYS DEC issued revised draft SPDES 

permits to the city, primarily revising provisions to 

address potential combined sewer overflow issues, 

but also revising some nitrogen provisions.  Pending 

before the NYS DEC Deputy Commissioner were 

appeals in an administrative proceeding from a 

November 2005 ruling on CSOs and an April 2004 

nitrogen issues ruling.  The Interstate Environmental 

Commission is an amicus party to this administrative 

proceeding. 

During January and February 2007, the Commission, 

along with the Consolidated Intervenors (Natural 

Resource Defense Council; Riverkeeper, Inc.; 

Soundkeeper, Inc.; and New York/New Jersey 

Baykeeper); NYS DEC and NYC DEP, participated in the 

administrative proceeding concerning how the city’s 

SPDES permits address CSOs and nitrogen discharges, 

through the filing of statements. 

On March 16, 2007, the ALJ issued a Ruling on 

Proposed Adjudicable Nitrogen Issues and Party 

Status.  The ruling named the City of New York as a 

party on permits along with NYC DEP, and set a 

schedule for those who wished to appeal to the NYS 

DEC Commissioner from a November 2005 Ruling on 

CSO issues and any party who wished to appeal from 

rulings on nitrogen issues. 

27 

During April and May 2007, the Commission and 

Consolidated Intervenors filed appeals addressing 

issues about the incorporation of the CSO ACO into 

the SPDES Permit; whether narrative water quality 

based effluent limitations for CSO discharges 

should be included; and whether and to what 

extent changes to the CSO ACO should be subject 

to a full adjudicatory hearing.  The IEC, an amicus 

party, has limited appellate rights to only the 

issues set forth by the ALJ who has allowed the 

Commission to file responsive papers if the other 

participants appealed CSO or nitrogen issues. 

In October 2007 Consolidated intervenors filed 

amended  pleadings concerning nitrogen issues 

and attached a Jamaica bay plan.  The Nitrogen 

and CSO issues remain pending before the NYSDEC 

Commissioner. 

 



APPENDIX A: Projects & Expenditures 
 
NEW YORK – Wastewater Treatment Plant Projects & Expenditures 
 

Nassau 
County, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, 
$ 

Future Projects 

Bay Park 9,320,000 Facility improvements: modifications to the chilled and hot 
water piping, permanent lighting upgrade to enhance 
safety and security. 

 
— 

Three projects up for bid: improvements to the raw sewage 
pump system, installation of a pumping station for the plant’s 
dissolved air flotation facility, and a project dealing with the 
plant’s total residual chlorine controls. 

Belgrave 10,137,295 Installation of denitrification and UV disinfection facilities; 
additional upgrades include a new screenings building and 
a new secondary clarifier. 

 
— 

 
N/A 

Blind 
Brook 

30,000 Operating under a 2008 State Order to meet SPDES permit 
limitations for total nitrogen and total residual chlorine 
reductions. Collection system upgrades include 
installations at one pump station with alarm systems and 
remote monitoring of various facility functions. 

10,920,000 Performance maintenance in order to upgrade the plant 
process equipment. Upgrades to the aeration tanks to 
increase nitrogen removal include: internal recycle pumps, 
instrumentation and controls. 

Cedar 
Creek 

32,344,000 Improvements to the sludge thickening and dewatering 
facilities. Includes the installation of new belt filter 
dewatering equipment and demolishing of the old tanks. 

 
— 

 
N/A 

Cedarhurst  
— 

 
N/A 

300,000 Construction to address total chlorine residual reduction (no 
construction start-up dates have been determined due to the 
potential Nassau County master plan in 2012). 

Glen Cove — N/A 4,500,000 Facility’s bulk chemical and bulk petroleum storage tanks will 
be modified or replaced in order to meet state and federal 
regulations. Includes upgrades to the final tanks and sludge 
drying facilities. 

Great 
Neck 
WPCP 

— Green projects include: producing biofuel utilizing waste 
vegetable oil from local restaurants.  This biofuel, 
generated on site, is used to power five diesel vehicles, 
heat two buildings. If feasible, digester gas will be used to 
generate electricity and heat for anaerobic digester 
systems with micro turbines. A rain garden will address 
stormwater runoff and act as a bio-filter that will pre-treat 
the site’s stormwater runoff (No cost provided).  

60,000,000 Planned upgrade and expansion to comply with the NYS DEC 
effluent limitations mandated by the LISS Phase III nitrogen 
reduction plan, and provide increased hydraulic capacity 
sufficient to accommodate the wastewater flow from the 
District and Village of Great Neck. Upgrades to specific 
treatment units include: primary tanks, primary sludge 
pumping system, new oxidation ditch system, four new final 
settling tanks, new effluent flow meter, new UV disinfection 
system and upgrades at the existing effluent pumping station. 
Improvements to solids handling system and installation of a 
new plant generator for back-up power are planned. 

 28 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 

Nassau County, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Greater Atlantic 
Beach W.R. District 

— N/A 2,400,000 
Due to modification of the District SPDES permit, the 
plant is required to reduce effluent ammonia 
concentrations and the total chlorine residual.  

Great Neck Village 196,000 
Collection system rehabilitation involves lining of 
1,200 LF of 12-inch diameter (12"Ø) and 300 LF of 8-
inch diameter (8"Ø) gravity sewers. 

14,700 

Grit chamber rehabilitation: new chains, sprockets, rails, 
shafts and wear shoes. Installation of nitrogen removal 
facilities and UV disinfection is pending. A letter report 
was prepared to evaluate construction of the treatment 
plant using an MBR or an oxidation ditch in order to 
meet nitrogen limits. 

Jones Beach — 

Approved by the state, a new project to reduce 
concentrations of total nitrogen in effluent using an 
SBR process has been initiated as a result of the 
Long Island Sound Study (No cost provided). 

— 

Replacement of the existing grinder unit at the head of 
the higher flow unit, installation of stainless steel 
brackets, hardware, and rail system to both muffin 
monster units is slated for future construction. 

Lawrence — N/A 7,1600,000 

Various plant-wide equipment upgrades and 
replacements with a major focus on BNR capabilities and 
UV disinfection. Facility was awarded a grant by NYS 
under the 1996 CW/CA Bond Act to upgrade the plant. 
Upgrades include: removal of ammonia, total residual 
chlorine, and provide denitrification from the final 
effluent. 

Long Beach 2,500,000 

Facility is operating under a State Consent Order 
(September 2008) to address dechlorination and 
ammonia removal effluent limitations. Work is in 
progress to modify one lift station on New York 
Avenue. 

— N/A 

Oyster Bay — N/A 236,000 

Plans to replace the influent pump station control 
panels, install auto alarm system at Highwood Pump 
Station, replace building doors and hardware are 
currently in the design phase. Future construction to 
replace the Control Building roof is scheduled. An 
engineering study evaluating the effluent pump capacity 
is underway.   

 
 
Port Washington 

22,200,000 

Modifications are being constructed for nitrogen 
removal capabilities using an oxidation ditch. 
Additional installations include: one new clarifier, 
UV disinfection, an enlarged plant emergency 
generator, associated pumps, piping and electrical 
needs. 

550,000 
Rehabilitation of the refractory (heat resistant ceramic 

component) in the sludge fluidized bed reactor. 

 29 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 
Rockland County, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Jt. Regional 
Sewerage Board- 
Haverstraw 

— N/A 650,000 
Four-month agenda has been scheduled for the 
replacement of the existing bar screen, as well as the 
existing grit removal system. 

Orangetown Sewer 
District 

3,300,000 

Phase I/ Tier II of the Pumping Station Improvement 
Plan at the treatment plant includes the 
replacement of sludge pump lighting and the 
installation of an internal heating system. 

$3,000,000 
Phase 2 of the Pumping Station Improvement Plan will 
include rehabilitation of sludge holding tanks Nos. 1 and 
2. 

Rockland County 
Sewer District #1 

132,900,000 

Engineering studies addressing flow monitoring, I/I 
and hydraulic modeling of the collection system. 
Construction of a new 1.5 MGD advanced treatment 
facility to serve western Ramapo, the modernization 
of the existing Rockland County 28.9 MGD 
secondary facility is underway.  The installation of 
principal trunk sewers, pump stations, force mains, 
and laterals in the Villages of Hillburn and Sloatsburg 
and the unincorporated portion of western Ramapo 
are in progress. 

26,000,000 

Additional existing treatment plant and pump station 
improvements ,  collection system construction for 
Western Ramapo, New York and the Cooper Morris 
Drive-Buena Vista Road-Dogwood Lane sewer extension 
and pump station are scheduled for future construction. 

Suffolk County, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Huntington 550,000 

Two projects dealing with nonpoint source 
pollution: the Fleets Cove/Knollwood Beach 
Stormwater Mitigation and the Centerport Harbor 
Stormwater Runoff Mitigation. 

850,000 

Collection system maintenance, i.e., cleaning and 
televising sanitary sewers.  Preliminary plans have been 
prepared for the installation of the Hill Place siphon. 

Northport — N/A 8,100,000 

Phase II of facility upgrades to meet 2014 permit limits is 
currently under review by NYSDEC, Region I. Phase II 
upgrades include de-nitrification filters, pH control, dis. 
oxygen control system & influent screening system. 
Phase II also includes collection system improvements: 
sewer and manhole lining and repairs (I/I remediation), 
shoreline sewer and pump station replacement. 

Suffolk County 
Sewer District 1- 
Port Jefferson 

350,000 

Facility is operating under a State Consent Order to 
update its chemical bulk storage facilities. In 
progress: a water quality assessment of Port 
Jefferson Harbor, an engineering study for collection 
system upgrades for rehabilitating manholes & 
sewers to minimize I/I impacts. A pump station 
evaluation to assess hydraulics was completed & 
recommendations are being considered. 

1,500,000 

Sewer rehabilitation and pump station upgrades are 
planned for lower Port Jefferson. 

30 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 
Suffolk County, 
New York, Cont’d 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Suffolk County 
Sewer District 3- 
Bergen Point 

120,000,000 

Facility is operating under a State Consent Order to 
update its chemical bulk storage facilities. 
Engineering studies: grit handling improvements, UV 
disinfection facilities, a sludge dewatering and 
disposal system, designs for a 10MGD treatment 
plant expansion, and an odor control system for the 
influent. Study of the collection system 
improvements including evaluations for the I/I 
project and reduction of extraneous flows. 

— N/A 

Suffolk County 
Sewer District 6- 
Kings Park 

56,800,000 

 
Facility is operating under a State Consent Order to 
update its chemical bulk storage facilities. The 
installation of sewer systems in both downtown 
Smithtown and Kings Park along with pump stations, 
groundwater discharge, and a plant expansion of 1.2 
MGD are underway. Installation of a second SBR, an 
UV disinfection system and related construction are 
underway. 
 

— N/A 

Suffolk County 
Sewer District 21- 
SUNY Stonybrook 

— 
This facility is operating under a State Consent Order 
to update its chemical bulk storage facilities.  

18,000,000 

Construction of sequencing batch reactors is planned in 
order to increase the plant capacity by 0.15 MGD to a 
total design flow of 2.65 MGD. To enable compliance 
with LISS Phase III nitrogen reduction targets, a portion 
of the treated effluent will be diverted to groundwater. 

Westchester County, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Blind Brook — 
Facility is operating under a 2008 State Order to 
meet SPDES permit limitations for total nitrogen and 
total residual chlorine reductions.  

10,920,000 

Performance maintenance in order to upgrade plant 
process equipment. Upgrades to the aeration tanks to 
increase nitrogen removal includes: internal recycle 
pumps, instrumentation and controls. 

 
 
 
Mamaroneck 229,000 

 
Facility is operating under a 2008 State Order to 
meet SPDES permit limitations for total nitrogen 
reductions. Under construction is a project to 
replace variable frequency drives on the sludge 
force main pumps. 
 

65,880,000 

Screening and grit facilities will be repaired and 
rehabilitated, steel sheet piles that encase one of the 
Long Island Sound outfalls will be replaced, designs for 
the replacement of the administration building roof and 
tower, and construction of a BNR upgrade. 

 
31 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 
Westchester County, 
New York, Cont’d 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

New Rochelle 1,550,000 

 
Facility is operating under a 2004 State Order to 
meet SPDES permit limitations for total nitrogen, 
flow, CBOD and TSS percent removal, and total 
residual chlorine. Demolition of obsolete equipment 
is 85% complete. 
 

321,000,000 
Increased flow capacity and TRC construction for a 
Composite Performance Implementation Project is 
scheduled for Spring 2010; BNR upgrade project. 

Ossining 9,645,000. 

Installations at five pump stations include alarm 
systems and remote monitoring of various facility 
functions; Sludge handling improvements include 
two new sludge holding tanks and a new sludge 
loading building with odor control capabilities. 

6,150,000 

 
Replacement of twin feeder aerial cables is set for 
design; design for total chlorine residual reduction 
includes: new sodium bisulfate tanks, piping, induction 
mixers, instrumentation and controls and design for 
structural rehabilitation of the chlorine contact tank. 
 

Peekskill 8,980,000 

 
Two pump stations are being upgraded with alarm 
systems and remote monitoring capabilities for 
various operating functions; Rehabilitation of the 
Mill Street pump station; Upgrades to the aeration 
system including aeration diffusers, controls, 
blowers and instrumentation. 
 

13,450,000 

Electrical upgrades at one pump station and at the main 
facility; Upgrade to the influent pumping stations 
includes screens, motors, structural upgrades and HVAC; 
Design for total residual chlorine reduction (new UV 
disinfection system will replace hypochlorite disinfection 
system). 

Port Chester — 

 
Facility is operating under a 2008 State Consent 
Order to achieve SPDES effluent limitations for total 
nitrogen and total residual chlorine. 
 

200,000 HVAC upgrade is planned. 

Springvale Sewerage 
Corporation 

— N/A 40,000 

 
Replacement of gear drive, reducer and motor with 
identical replacement parts on a primary settling tank. 
 

Yonkers Joint 
Treatment 

20,750,000 

Upgrade to the primary digester system, includes 
roof replacements; dewatering building upgrade  
includes upgrade to the centrifuge drives, control 
panels and ancillary equipment. Three capital 
projects are currently in progress at the North 
Yonkers pump station: odor control, electrical 
control upgrade, and HVAC replacement. 

23,300,000 

 
Construction of Phase II of the Cellular Bulkhead 
Rehabilitation; Chlorine contact tank and piping upgrade 
construction; Emergency generator replacement 
includes a new generator, ATS, controls, duct banks and 
associative electrical work; Upgrades to the engine 
generators includes new cabling, generator, associated 
electrical work, and a siloxane treatment system. 

32 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 
New York City, 
New York 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

Bowery Bay 
  Queens County 

510,500,000 

Multi-phase facility upgrade including: Phase I 
includes replacement of process equipment, 
complete replacement of the electrical distribution 
and HVAC; Phase II addresses improvements to the 
Solids Handling Facilities; Phase III addresses BNR 
improvements. 

55,000,000 
Phase IV of the upgrades includes an upgrade to the 
emergency generator facilities. 

Coney Island 
   Kings County 

— 

Code compliant fire alarm system; modifications and 
improvements to the chemical bulk storage and 
petroleum bulk storage facilities. Installation for new 
truck unloading containment pads, drainage piping 
and associated equipment.  New chemical system will 
be linked to the existing SCADA system over a fiber 
optic link. 

— 
New diffuser system will be constructed to replace 
existing system. The failed pipe and outfall structure 
will be demolished. 

Hunts Point 
   Bronx County 

508,000,000 

Multi-phase facility upgrade: Phase I includes 
Consent Order mandates for hydraulic improvements 
to allow treatment of twice dry weather design flow 
(200 MGD); Phase II -BNR enhancement. Phase III 
(solids handling facilities) is under design; Phase IV is 
the installation of carbon addition facilities. 

— N/A 

Jamaica 
   Queens County 

308,000,000 

Plant-wide expansions: Phase I includes: new 
installations of treatment units such as a primary tank 
splitter box, a primary tank, and a primary force 
main. Phase II includes: new secondary screenings 
building, main building alterations, a residuals 
handling building, an administrative and maintenance 
building, new covers for existing sludge storage tanks, 
rehabilitation of the existing air blowers, new fine 
bubble diffusers in the aeration tanks, odor controls, 
emergency lighting and a boiler plant. 

— N/A 

 
 
 
 
Newtown Creek 
   Kings County 

5,614,000,000 

Multi-phase facility upgrade project. Phase IA 
includes: main building remodel, a visitor’s center, 
new solids handling facility, new support and 
laboratory building. Phase IB includes: construction of 
North and Central batteries and the Manhattan pump 
station upgrade. Phase II includes: new central 
residuals building and demolition of existing 
digesters. Phase III includes: Rebuild of existing South 
battery (grit, aeration and sedimentation tanks). 

287,000,000 

Facility upgrade Phase III includes: three new sludge 
vessels and a nature walk. Other various process 
enhancements including digesters, aeration tanks, 
disinfection building and north control building. 

 
33 



NEW YORK – Wastewater Treatment Plant Projects & Expenditures, Cont’d 
 
New York City, 
New York, Cont’d 

Current 
Expenditures, $ 

Current Projects Future 
Expenditures, $ 

Future Projects 

North River 
   New York County 

142,100,000 

Facility is operating under a 1992 State Consent 
Order to address issues of capacity, odor, and air 
emissions. Major projects to address consent order 
include: rehabilitation of odor control system, 
process air upgrade, dissolved oxygen probe, 
increasing waste sludge capacity. Digester mechanical 
piping and support systems. 

— N/A 

Owls Head 
   Kings County 

344,300,000 

 
Grit and scum building expansion; Stabilization of the 
forebay; Reconstruction of Avenue V Pumping 
Station. 

— N/A 

Red Hook 
   Kings County 

— 
A continuing experiment, under way since July 2003, 
involves fuel cell efficiency. (No cost provided). 

— N/A 

Rockaway 
   Queens County 

— 

Ongoing engineering studies are addressing total 
residual chlorine management, chlorine disinfection 
system improvements, and the first planning phase of 
plant-wide improvements (No cost provided). 

— N/A 

Tallman Island 
   Queens County 

672,000,000 

 
Multi-phase facility upgrade. Phase I includes 
replacing main sewage pumps and process air 
blowers. Phase II involves BNR enhancement and 
plant-wide instrumentation. Phase III continues BNR 
enhancement. In progress is the Alley Creek Drainage 
Area Improvements/CSO Abatement Facilities 
Project. 

2,146,000,000 Flushing Bay CSO facility improvements. 

Wards Island 
   New York County 

401,300,000 

Multi-phase facility upgrade including rehabilitation 
of the Bronx and Manhattan grit chambers. Phase III 
includes solids handling facility stabilization, BNR 
improvements, and main electrical substation 
improvements. 

15,700,000 
Improvements to: primary sludge pumping, new 
cyclone degritters, and new primary settling tanks 
sluice gates. 

26 Ward 
   Kings County 

140,436,750 

 
Multi-phase facility upgrade. Phase II includes 
replacement of the main sewage pumping station 
force main and other various collection system 
installations. Phase III includes BNR installations, 
refurbishing of existing air blowers, and construction 
of new chlorine storage building. Also the installation 
of three new diesel engine generators is scheduled. 

814,000,000 

 
Expansion of plant to accept 50 MGD of additional 
flow during storm events; multi-phase construction 
will include two additional preliminary settling tanks, 
a new raw sewage pumping station with additional 
chlorine contact tanks, an odor control, and scum 
removal system. 

34 



NEW JERSEY– Wastewater Treatment Plant Projects & Expenditures 
 

New Jersey Current 
Expenditures, 
$ 

Current Projects Future 
Expenditures, 
$ 

Future Projects 

Bayonne Municipal 
Utilities Authority 

3,653,211 
Installing additional two miles of gravity sewer, surveying and relining of 
applicable existing sewers, and combined sewer system (partial) sewer 
separation work. 

 
— 

 
N/A 

Bergen County 
Utilities Authority- 
Edgewater 

14,500,000 
Design of the Phase I SCADA and security improvements and Phase II 
Equipments Improvements. 

15,000,000 
Study and design of the Outfall Extension from the 
bulkhead to the pierhead in the Hudson River. 

Joint  Meeting of 
Essex/Union 

16,000,000 3.2 MW co-generation facility. 10,000,000 
Facility improvements including: plant access and 
parking improvements, plant-wide pump and valve 
replacements and service water system upgrades. 